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Report No.: FCC022022-5921RF2

FCC Radio Test Report

FCC ID:2A3WK-AP6WB

This report concerns: Original Grant

Project No. : 02022-5921

Equipment : Wireless Access Point

Brand Name . Nomadix

Test Model . AP 6WB

Series Model : NA

Applicant : Nomadix, Inc.

Address . 21600 Oxnard Street - 19th floor, Woodland Hills, California, United
States

Manufacturer : Nomadix, Inc.

Address . 21600 Oxnard Street - 19th floor, Woodland Hills, California, United
States

Factory : Nomadix, Inc.

Address . 21600 Oxnard Street - 19th floor, Woodland Hills, California, United
States

Date of Receipt : Nov. 03, 2022

Date of Test : Nov. 04, 2022~Dec. 13, 2022

Issued Date . Dec. 21, 2022

Report Version : V1.0

Test Sample : 20221103020001

Standard(s) . FCC CFR Title 47, Part 15, Subpart E

FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
ANSI C63.10-2013

*  The test result referred exclusively to the presented test model /sample.

*  Without written approval of TIRT Inc. the test report shall not reproduced except

in full.

Lab: Beijing TIRT Technology Service Co.,Ltd Shenzhen
Add: 101, 3 # Factory Building, Gongjin Electronics Shatin Community, Kengzi Street, Pingshan
District, Shenzhen, China
TEL: +86-0755-27087573
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC CFR Title 47, Part 15, Subpart E
Standard(s)
Seelon Test Item Test Result Judgment | Remark
15.207 . .
15.407(b) AC Power Line Conducted Emissions| APPENDIX A NA | -
15.407(b) APPENDIX B
15.205(a) Radiated Emissions APPENDIX C PASS | ---—---
15.209(a) APPENDIX D
15.407(a) .
15.407(€) Bandwidth APPENDIX E PASS | -
15.407(a) Maximum Output Power APPENDIX F PASS | -
15.407(a) Power Spectral Density APPENDIX G PASS | -
15.407(g) Frequency Stability APPENDIX H PASS | --—----
15.203 Antenna Requirements | = - PASS NOTE (2)
15.407(c) Automatically _Dls_contmue ______ PASS NOTE (3)
Transmission

Note:

(1) “N/A” denotes test is not applicable in this test report.

(2) The device what use a permanently attached antenna were considered sufficient to comply with the
provisions of 15.203.

(3) During no any information transmission, the EUT can automatically discontinue transmission and
become standby mode for power saving. the EUT can detect the controlling signal of ACK message
transmitting from remote device and verify whether it shall resend or discontinue transmission.

(4) For UNII-1 this device was functioned as a
[1 Outdoor access point device
X Indoor access point device
[] Fixed point-to-point access points device
[] Client device
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1.1 TEST FACILITY

Company: Beijing TIRT Technology Service Co.,Ltd Shenzhen

Address: 101, 3 # Factory Building, Gongjin Electronics Shatin Community,
' Kengzi Street, Pingshan District, Shenzhen, China

CNAS Reglstratlon CNAS L 14158

Number:

A2LA Registration Number: | 6049.01

FCC_ Acc_redlted Lab.. CN1309

Designation Number:

FCC Tes.,t Firm Registration 825524

Number:

Telephone: +86-0755-27087573

1.2 MEASUREMENT UNCERTAINTY

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below are based
on a 95% confidence level (based on a coverage factor (k=2))

The TIRT measurement uncertainty as below table:

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +142.12kHz
RF power conducted +0.74dB
RF power radiated +3.25dB
Spurious emissions, conducted (9kHz~40GHz) 1+1.78dB
Spurious emissions, radiated (9kHz~30MHz) +2.8dB
Spurious emissions, radiated (30MHz~1GHz) +4.6dB
Spurious emissions, radiated (1GHz ~ 18GHz) +4.9dB
Spurious emissions, radiated (18GHz ~ 40GHz) +5.54dB
Conduction Emissions(150kHz~30MHz) +3.1dB
Humidity +4.6%
Temperature +0.7°C
Time +1.25%

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.
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1.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature | Humidity | Test Voltage Tested By
AC Power Line Conducted Emissions 24°C 53% AC 120V/60Hz| Stone Tang
Radiated Emissions-9kHz to 30MHz 25°C 54% PoE 48V Stone Tang
Radiated Emissions-30MHz to o o

1000MHz 23°C 53% PoE 48V Stone Tang
Radiated Emissions-Above 1000 MHz 23°C 53% PoE 48V Stone Tang
Bandwidth 23-24°C 50-60% PoE 48V Stone Tang
Maximum Output Power 23.4-23.5°C |54.2-63.5%| PoE 48V Stone Tang
Power Spectral Density 23-24°C 50-60% PoE 48V Stone Tang

. Normal & o Normal &
Frequency Stability Extreme 50-60% Extreme Stone Tang
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment Wireless Access Point
Brand Name Nomadix

Test Model AP 6WB

Series Model NA

Model Difference(s) NA

Software Version NA

Hardware Version NA

Power Source PoE supplied.

Power Rating

Input Rating: DC 48V 0.6A, PoE
Output Rating: DC 48V 0.3A, PSE

Operation Frequency Band(s)

UNII-1: 5150 MHz ~ 5250 MHz
UNII-2A: 5250 MHz ~ 5350 MHz
UNII-2C: 5470 MHz ~ 5725 MHz
UNII-3: 5725 MHz ~ 5850 MHz

Modulation Type

IEEE 802.11a/n/ac: OFDM
IEEE 802.11ax: OFDMA

Bit Rate of Transmitter

IEEE 802.11a: 54/48/36/24/18/12/9/6 Mbps
IEEE 802.11n: up to 300 Mbps

IEEE 802.11ac: up to 1733.4 Mbps

IEEE 802.11ax: up to 2402 Mbps

Maximum Output Power
_UNII-1

IEEE 802.11a: 21.18 dBm (0.1312 W)

Maximum Output Power
UNII-2A

IEEE 802.11ax40: 20.15 dBm (0.1035 W)

Maximum Output Power
_UNII-2C

IEEE 802.11ac40: 20.40 dBm (0.1096 W)

Maximum Output Power

_UNII-3

IEEE 802.11a: 21.14 dBm (0.1300 W)

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

manual.
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2. Channel List:

IEEE 802.11a
IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)
IEEE 802.11ax(HE20)

IEEE 802.11n(HT40)
IEEE 802.11ac(VHT40)
IEEE 802.11ax(HE40)

IEEE 802.11ac(VHT80)
IEEE 802.11ax(HE80)

UNII-1 UNII-1 UNII-1
Frequency Frequency Frequency

Channel (MH2) Channel (MH2) Channel (MH2)

36 5180 38 5190 42 5210

40 5200 46 5230

44 5220

48 5240

IEEE 802.11a

IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)
IEEE 802.11ax(HE20)

IEEE 802.11n(HT40)
IEEE 802.11ac(VHT40)
|EEE 802.11ax(HE40)

IEEE 802.11ac(VHT80)
IEEE 802.11ax(HE80)

UNII-2A UNII-2A UNII-2A
Frequency Frequency Frequency

Channel (MH2) Channel (MH2) Channel (MH2)

52 5260 54 5270 58 5290

56 5280 62 5310

60 5300

64 5320

IEEE 802.11a

IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)
IEEE 802.11ax(HE20)

IEEE 802.11n(HT40)
IEEE 802.11ac(VHT40)
IEEE 802.11ax(HE40)

IEEE 802.11ac(VHT80)
IEEE 802.11ax(HE80)

UNII-2C UNII-2C UNII-2C
Channel Fr?“cjltgezr;cy Channel Fr?&li'ezr;cy Channel Fr((a,\cjltlj_lezr;cy
100 5500 102 5510 106 5530
104 5520 110 5550 122 5610

108 5540 118 5590
112 5560 126 5630
116 5580 134 5670

120 5600
124 5620
128 5640
132 5660
136 5680
140 5700
IEEE 802.11a

IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)
IEEE 802.11ax(HE20)

IEEE 802.11n(HT40)
IEEE 802.11ac(VHT40)
|EEE 802.11ax(HE40)

IEEE 802.11ac(VHT80)
IEEE 802.11ax(HES0)

UNII-3 UNII-3 UNII-3
Channel Fr((alslllj_lezr;cy Channel Fr((elsltﬁezr;cy Channel Fr((e'\q/lllj_lezr;cy
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825
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IEEE 802.11ac(VHT160)
IEEE 802.11ax(HE160)
Channel Frequency (MHz)
50 5250
114 5570
3. Antenna Specification:
Ant. Brand Model Name Antenna Type Connector Gain (dBi)
1 Wanshih TW2WFIO036A PIFA MHF 4.6
2 Wanshih TW2WFI0037A PIFA MHF 55

Note:

1) This EUT supports MIMO 2X2, any transmit signals are correlated with each other, so Directional
gain=10log[(10%**°+10%?%)?/N]dBi, that is Directional gain=10log[(10*°?°+10°>%?%)?/2]dBi =8.07. So,
the UNII-1, UNII-3 output power limit is 30-(8.07-6)=27.93, the UNII-2A, UNII-2C output power limit is
24-(8.07-6)=21.93. The UNII-1 power spectral density limit is 17-(8.07-6)=14.93, the UNII-2A,
UNII-2C power spectral density limit is 11-(8.07-6)=8.93, the UNII-3 power spectral density limit is
30-(8.07-6)=27.93.

2) The antenna gain and beamforming gain are provided by the manufacturer.
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4. Table for Antenna Configuration:

Operating Mode
TX Mode 2TX

IEEE 802.11a V (Ant. 1 + Ant. 2)
IEEE 802.11n(HT20) V (Ant. 1 + Ant. 2)
IEEE 802.11n(HT40) V (Ant. 1 + Ant. 2)
IEEE 802.11ac(VHT20) V (Ant. 1 + Ant. 2)
IEEE 802.11ac(VHT40) V (Ant. 1 + Ant. 2)
IEEE 802.11ac(VHT80) V (Ant. 1 + Ant. 2)
IEEE 802.11ac(VHT160) V (Ant. 1 + Ant. 2)
IEEE 802.11ax(HE?20) V (Ant. 1 + Ant. 2)
IEEE 802.11ax(HE40) V (Ant. 1 + Ant. 2)
IEEE 802.11ax(HEB80) V (Ant. 1 + Ant. 2)
IEEE 802.11ax(HE160) V (Ant. 1 + Ant. 2)
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2.2 TEST MODES

The test system was pre-tested based on the consideration of all possible combinations of EUT operation
mode.

Pretest Mode Description
Mode 1 TX A Mode Channel 36/40/48 (UNII-1)
Mode 2 TX N(HT20) Mode Channel 36/40/48 (UNII-1)
Mode 3 TX N(HT40) Mode Channel 38/46 (UNII-1)
Mode 4 TX AC(VHT20) Mode Channel 36/40/48 (UNII-1)
Mode 5 TX AC(VHT40) Mode Channel 38/46 (UNII-1)
Mode 6 TX AC(VHT80) Mode Channel 42 (UNII-1)
Mode 7 TX AX(HE20) Mode Channel 36/40/48 (UNII-1)
Mode 8 TX AX(HE40) Mode Channel 38/46 (UNII-1)
Mode 9 TX AX(HE80) Mode Channel 42 (UNII-1)
Mode 10 TX A Mode Channel 52/60/64 (UNII-2A)
Mode 11 TX N(HT20) Mode Channel 52/60/64 (UNII-2A)
Mode 12 TX N(HT40) Mode Channel 54/62 (UNII-2A)
Mode 13 TX AC(VHT20) Mode Channel 52/60/64 (UNII-2A)
Mode 14 TX AC(VHT40) Mode Channel 54/62 (UNII-2A)
Mode 15 TX AC(VHT80) Mode Channel 58 (UNII-2A)
Mode 16 TX AX(HE20) Mode Channel 52/60/64 (UNII-2A)
Mode 17 TX AX(HE40) Mode Channel 54/62 (UNII-2A)
Mode 18 TX AX(HE80) Mode Channel 58 (UNII-2A)
Mode 19 TX AC(VHT160) Mode Channel 50 (UNII-1+UNII-2A)
Mode 20 TX AX(HE160) Mode Channel 50 (UNII-1+UNII-2A)
Mode 21 TX A Mode Channel 100/116/140 (UNII-2C)
Mode 22 TX N(HT20) Mode Channel 100/116/140/144 (UNII-2C)
Mode 23 TX N(HT40) Mode Channel 102/110/134/142 (UNII-2C)
Mode 24 TX AC(VHT20) Mode Channel 100/116/140/144 (UNII-2C)
Mode 25 TX AC(VHT40) Mode Channel 102/110/134/142 (UNII-2C)
Mode 26 TX AC(VHT80) Mode Channel 106/122/138 (UNII-2C)
Mode 27 TX AC(VHT160) Mode Channel 114 (UNII-2C)
Mode 28 TX AX(HE20) Mode Channel 100/116/140/144 (UNII-2C)
Mode 29 TX AX(HE40) Mode Channel 102/110/134/142 (UNII-2C)
Mode 30 TX AX(HE80) Mode Channel 106/122/138 (UNII-2C)
Mode 31 TX AX(HE160) Mode Channel 114 (UNII-2C)
Mode 32 TX A Mode Channel 149/157/165 (UNII-3)
Mode 33 TX N(HT20) Mode Channel 149/157/165 (UNII-3)
Mode 34 TX N(HT40) Mode Channel 151/159 (UNII-3)
Mode 35 TX AC(VHT20) Mode Channel 149/157/165 (UNII-3)
Mode 36 TX AC(VHT40) Mode Channel 151/159 (UNII-3)
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Mode 37 TX AC(VHT80) Mode Channel 155 (UNII-3)

Mode 38 TX AX(HE20) Mode Channel 149/157/165 (UNII-3)
Mode 39 TX AX(HE40) Mode Channel 151/159 (UNII-3)
Mode 40 TX AX(HE80) Mode Channel 155 (UNII-3)

Mode 41 TX A Mode Channel 157 (UNII-3)

Following mode(s) was (were) found to be the worst case(s) and selected for the final test.

AC power line conducted emissions test

Final Test Mode

Description

Mode 41

TX A Mode Channel 157 (UNII-3)

Radiated Emissions Test - Below 1GHz

Final Test Mode

Description

Mode 41

TX A Mode Channel 157 (UNII-3)

Radiated Emissions Test - Above 1GHz

Final Test Mode

Description

Mode 1 TX A Mode Channel 36/40/48 (UNII-1)

Mode 4 TX AC(VHT20) Mode Channel 36/40/48 (UNII-1)

Mode 5 TX AC(VHT40) Mode Channel 38/46 (UNII-1)

Mode 6 TX AC(VHT80) Mode Channel 42 (UNII-1)

Mode 7 TX AX(HE20) Mode Channel 36/40/48 (UNII-1)

Mode 8 TX AX(HE40) Mode Channel 38/46 (UNII-1)

Mode 9 TX AX(HE80) Mode Channel 42 (UNII-1)

Mode 10 TX A Mode Channel 52/60/64 (UNII-2A)

Mode 13 TX AC(VHT20) Mode Channel 52/60/64 (UNII-2A)

Mode 14 TX AC(VHT40) Mode Channel 54/62 (UNII-2A)

Mode 15 TX AC(VHT80) Mode Channel 58 (UNII-2A)

Mode 16 TX AX(HE20) Mode Channel 52/60/64 (UNII-2A)

Mode 17 TX AX(HE40) Mode Channel 54/62 (UNII-2A)

Mode 18 TX AX(HE80) Mode Channel 58 (UNII-2A)

Mode 19 TX AC(VHT160) Mode Channel 50 (UNII-1+UNII-2A)
Mode 20 TX AX(HE160) Mode Channel 50 (UNII-1+UNII-2A)
Mode 21 TX A Mode Channel 100/116/140/144 (UNII-2C)

Mode 24 TX AC(VHT20) Mode Channel 100/116/140/144 (UNII-2C)
Mode 25 TX AC(VHT40) Mode Channel 102/110/134/142 (UNII-2C)
Mode 26 TX AC(VHT80) Mode Channel 106/122/138 (UNII-2C)
Mode 27 TX AC(VHT160) Mode Channel 114 (UNII-2C)

Mode 28 TX AX(HE20) Mode Channel 100/116/140/144 (UNII-2C)
Mode 29 TX AX(HE40) Mode Channel 102/110/134/142 (UNII-2C)
Mode 30 TX AX(HE80) Mode Channel 106/122/138 (UNII-2C)
Mode 31 TX AX(HE160) Mode Channel 114 (UNII-2C)
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Mode 32 TX A Mode Channel 149/157/165 (UNII-3)

Mode 35 TX AC(VHT20) Mode Channel 149/157/165 (UNII-3)
Mode 36 TX AC(VHT40) Mode Channel 151/159 (UNII-3)
Mode 37 TX AC(VHT80) Mode Channel 155 (UNII-3)

Mode 38 TX AX(HE20) Mode Channel 149/157/165 (UNII-3)
Mode 39 TX AX(HE40) Mode Channel 151/159 (UNII-3)
Mode 40 TX AX(HE80) Mode Channel 155 (UNII-3)

Conducted Test

Final Test Mode Description
Mode 1 TX A Mode Channel 36/40/48 (UNII-1)
Mode 2 TX N(HT20) Mode Channel 36/40/48 (UNII-1)
Mode 3 TX N(HT40) Mode Channel 38/46 (UNII-1)
Mode 4 TX AC(VHT20) Mode Channel 36/40/48 (UNII-1)
Mode 5 TX AC(VHT40) Mode Channel 38/46 (UNII-1)
Mode 6 TX AC(VHT80) Mode Channel 42 (UNII-1)
Mode 7 TX AX(HE20) Mode Channel 36/40/48 (UNII-1)
Mode 8 TX AX(HE40) Mode Channel 38/46 (UNII-1)
Mode 9 TX AX(HE80) Mode Channel 42 (UNII-1)
Mode 10 TX A Mode Channel 52/60/64 (UNII-2A)
Mode 11 TX N(HT20) Mode Channel 52/60/64 (UNII-2A)
Mode 12 TX N(HT40) Mode Channel 54/62 (UNII-2A)
Mode 13 TX AC(VHT20) Mode Channel 52/60/64 (UNII-2A)
Mode 14 TX AC(VHT40) Mode Channel 54/62 (UNII-2A)
Mode 15 TX AC(VHT80) Mode Channel 58 (UNII-2A)
Mode 16 TX AX(HE20) Mode Channel 52/60/64 (UNII-2A)
Mode 17 TX AX(HE40) Mode Channel 54/62 (UNII-2A)
Mode 18 TX AX(HE80) Mode Channel 58 (UNII-2A)
Mode 19 TX AC(VHT160) Mode Channel 50 (UNII-1+UNII-2A)
Mode 20 TX AX(HE160) Mode Channel 50 (UNII-1+UNII-2A)
Mode 21 TX A Mode Channel 100/116/140 (UNII-2C)
Mode 22 TX N(HT20) Mode Channel 100/116/140/144 (UNII-2C)
Mode 23 TX N(HT40) Mode Channel 102/110/134/142 (UNII-2C)
Mode 24 TX AC(VHT20) Mode Channel 100/116/140/144 (UNII-2C)
Mode 25 TX AC(VHT40) Mode Channel 102/110/134/142 (UNII-2C)
Mode 26 TX AC(VHT80) Mode Channel 106/122/138 (UNII-2C)
Mode 27 TX AC(VHT160) Mode Channel 114 (UNII-2C)
Mode 28 TX AX(HE20) Mode Channel 100/116/140/144 (UNII-2C)
Mode 29 TX AX(HE40) Mode Channel 102/110/134/142 (UNII-2C)
Mode 30 TX AX(HE80) Mode Channel 106/122/138 (UNII-2C)
Mode 31 TX AX(HE160) Mode Channel 114 (UNII-2C)
Mode 32 TX A Mode Channel 149/157/165 (UNII-3)
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)

3
(4)

Mode 33 TX N(HT20) Mode Channel 149/157/165 (UNII-3)
Mode 34 TX N(HT40) Mode Channel 151/159 (UNII-3)
Mode 35 TX AC(VHT20) Mode Channel 149/157/165 (UNII-3)
Mode 36 TX AC(VHT40) Mode Channel 151/159 (UNII-3)
Mode 37 TX AC(VHT80) Mode Channel 155 (UNII-3)
Mode 38 TX AX(HE20) Mode Channel 149/157/165 (UNII-3)
Mode 39 TX AX(HE40) Mode Channel 151/159 (UNII-3)
Mode 40 TX AX(HE80) Mode Channel 155 (UNII-3)
Note:
(1) For AC power line conducted emissions and radiated emission below 1 GHz test, the TX A Mode

Channel 40 (UNII-1) is found to be the worst case and recorded.

For radiated emission above 1 GHz test, the spurious points of 1GHz~26.5GHz and 26.5GHz~40GHz
have been pre-tested and in this report only recorded the worst case. The remaining spurious points are
all below the limit value of 20dB. For radiated emission above 1 GHz test, the polarization of Vertical and
Hoizontal are evaluated, the worst case is Hoizontal for bandedge and recorded, the worst case is
Vertical for and recorded.

All the bit rate of transmitter have been tested and found the lowest rate is found to be the worst case
and recorded.

The measurements for Output Power are tested, the worst case are IEEE 802.11a mode,

IEEE 802.11ac(VHT20) mode, IEEE 802.11ac(VHT40) mode, IEEE 802.11ac(VHT80) mode,

IEEE 802.11ac(VHT160) mode, IEEE 802.11ax(HE20) mode, IEEE 802.11ax(HE40) mode,

IEEE 802.11ax(HE80) mode and IEEE 802.11ax(HE160) mode, only the worst cases are documented
for other test items.
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2.3 PARAMETERS OF TEST SOFTWARE

UNII-1
Test Software Version QDART-Connectivity1.0-00078
Frequency (MHz) 5180 5200 5240
IEEE 802.11a 14.5 16.5 16
IEEE 802.11n(HT20) 15 16.5 16
IEEE 802.11ac(VHT20) 15 16.5 16
IEEE 802.11ax(HEZ20) 14.5 16.5 16
Frequency (MHz) 5190 5230
IEEE 802.11n(HT40) 13 15
|EEE 802.11ac(VHT40) 13 15
IEEE 802.11ax(HE40) 13 15
Frequency (MHz) 5210
IEEE 802.11ac(VHT80) 12.5
IEEE 802.11ax(HEB80) 12
UNII-2A
Test Software Version QDART-Connectivity1.0-00078
Frequency (MHz) 5260 5300 5320
IEEE 802.11a 12 13.5 14
IEEE 802.11n(HT?20) 12.5 14 14
IEEE 802.11ac(VHT20) 12.5 14 14
IEEE 802.11ax(HEZ20) 12 14 14
Frequency (MHz) 5270 5310
IEEE 802.11n(HT40) 15.5 13
IEEE 802.11ac(VHTA40) 15.5 13
IEEE 802.11ax(HE40) 15.5 13
Frequency (MHz) 5290
IEEE 802.11ac(VHT80) 12.5
IEEE 802.11ax(HE80) 12

UNII-1+UNII-2A

Test Software Version

QDART-Connectivity1.0-00078

Frequency (MHz) 5250
IEEE 802.11ac(VHT160) 11
IEEE 802.11ax(HE160) 11
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UNII-2C
Test Software Version QDART-Connectivity1.0-00078
Frequency (MHz) 5500 5580 5700/5720
IEEE 802.11a 13.5 14 13.5/13.5
IEEE 802.11n(HT?20) 14 14 14/14
IEEE 802.11ac(VHT20) 14 14 14/14
IEEE 802.11ax(HE20) 14 14 14/14
Frequency (MHz) 5510 5550 5670/5710
IEEE 802.11n(HT40) 14 16.5 16.5/16
IEEE 802.11ac(VHT40) 14 16.5 16.5/16
IEEE 802.11ax(HE40) 14 16 16/16
Frequency (MHz) 5530 5610 5690
IEEE 802.11ac(VHTS80) 13.5 15.5 15.5
IEEE 802.11ax(HES80) 13 15 15
Frequency (MHz) 5570
IEEE 802.11ac(VHT160) 1
IEEE 802.11ax(HE160) 10.5
UNII-3
Test Software Version QDART-Connectivity1.0-00078
Frequency (MHz) 5745 5785 5825
IEEE 802.11a 16.5 16.5 14.5
IEEE 802.11n(HT?20) 16.5 16.5 15
IEEE 802.11ac(VHT20) 16.5 16.5 15
IEEE 802.11ax(HEZ20) 15 15 14.5
Frequency (MHz) 5755 5795
IEEE 802.11n(HT40) 16 16
|EEE 802.11ac(VHT40) 16 16
IEEE 802.11ax(HE40) 16 16
Frequency (MHz) 5775
IEEE 802.11ac(VHT80) 15
IEEE 802.11ax(HE80) 15
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2.4 DUTY CYCLE

If duty cycle is = 98 %, duty factor is not required.

If duty cycle is < 98 %, duty factor shall be considered.

The output power = measured power + duty factor.

The power spectral density = measured power spectral density + duty factor.

IEEE 802.11a IEEE 802.11n(HT20)

® RBW 10 MHz  Delta 2 [Tl ] ® RBW 10 MHz  Delta 2 [T1 ]
“VBW 10 MEz -0.15 dB “VBW 10 MHz -0.03 dB
Ref 40 dBm *Att 40 dB SWT 2.5 ms 1.550000 ms Ref 40 dBm “Att 40 dB SWT 9 ms 5.950000 ms
40 Offfet 13|dB Marker| 1 [T1 40 Offfet 13|d® Marker| 1 [T1
24{01 dBm 24{13 dBm
o 000hon o |EN socbon o |
=T 1 Deltalfl 4T1 ] e = e pelta fi [T1l]] 2 sen
B o Wl | SO ey gt st Loy | o]
P N orer @
W =" L
= 1
-1 1
" WA
-4
50 50
Center 5.18 GHz 250 ps/ Center 5.18 GHz 900 ps/
Date: 14.NOV.2022 11:52:35 Date: 14.NOV.2022 12:00:29

Duty cycle = 1.440 ms / 1.550 ms = 92.90% Duty cycle = 5.446 ms / 5.950 ms = 91.53%
Duty Factor = 10 log(1 / Duty cycle) = 0.32 Duty Factor = 10 log(1 / Duty cycle) = 0.38

IEEE 802.11n(HT40) IEEE 802.11ac(VHT?20)

® RBW 10 MHz  Delta 2 [Tl ] ® RBW 10 MHz  Delta 2 [T1 ]
*VBW 10 MHz 0.24 dB *VBW 10 MHz 4.67 dB
Ref 40 dBm “Att 40 ¢B SWT 7 ms 5.950000 ms Ref 40 dBm “Att 40 dB SWT 11.5 ms 5.934000 ms
40 Offset 13|de Marker| 1l [T1 40 Offpet 13|dB Marker| 1 [T1
20}13 dBm
0 - |EN
T b b e
L, 4n% N DO
by ! R A S B e A A e SE RIS ez
R s
= 1
-1 1
) el LAy
-1
50 50
Center 5.19 GHz 700 ps/ Center 5.18 GHz 1.15 ms/
Date: 14.NOV.2022 12:01:18 Date: 14.NOV.2022 12:01:57

Duty cycle = 5.446 ms / 5.950 ms = 91.53% Duty cycle = 5.451 ms /5.934 ms = 91.86%
Duty Factor = 10 log(1 / Duty cycle) = 0.38 Duty Factor = 10 log(1 / Duty cycle) = 0.37
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IEEE 802.11ac(VHT40)

® RBW 10 MHz  Delta 2 [T1 ]
“VBW 10 MHz -0.03 dB

- |EN
seL

Ref 40 dBm *Att 40 dB SWT 10 ms 6.115000 ms
40 Offpet 13 |dB Marker| 1l [T1
20}28 dBm
Delta L [T1 ]
== VRN WORUN I TS -~
i [
L.
0
N}
60
Center 5.19 GHz 1 ms/

Date: 14.NOV.2022 12:03:13

Duty cycle = 5.435 ms / 6.115 ms = 88.88%
Duty Factor = 10 log(1 / Duty cycle) = 0.51

IEEE 802.11ac(VHT160)
® a0 e

Ref 40 dBm *Att 40 @B SWT 10 ms

Delta 2 [T1 ]
0.00 dB
6.028000 ms

40 Offpet 13 |dB Marker| 1l [T1
16£87 dBm
hon e |Em
- Delta L [T1 ] sen
op2t @

Center 5.25 GHz 1 ms/

Date: 14.NOV.2022 12:06:31

Duty cycle = 5.448 ms / 6.028 ms = 90.38%
Duty Factor = 10 log(1 / Duty cycle) = 0.44

IEEE 802.11ax(HE40)

LTV TP AR RSN PP FTTT R VR E Y S

IEEE 802.11ac(VHT80)

® RBW 10 MHz  Delta 2 [T1 ]
*VBW 10 MHz 1.22 dB

Ref 40 dBm *Att 40 dB SWT 10 ms 5.915000 ms
40 Offpet 13|das Marker| 1 [T1
19040 dBm
scho =
=z Delta L [T1 ] sen
LA A, A TP T P S
L
1
1
o
Center 5.21 GHz 1 ms/

Date: 14.NOV.2022 12:04:56

Duty cycle = 5.435 ms /5.915 ms = 91.89%
Duty Factor = 10 log(1 / Duty cycle) = 0.37

IEEE 802.11ax(HE20)

Ref 40 dBm *ALt 50 dB SWT 10 ms 5.980000 ms

40 Offpet 13|dB Marker| 1l [T1
22186 dBm
<achs =
= 1 Delta [B [T1 ] sen
n OFeE
N N
-4
60
Center 5.18 GHz 1 ms/

Date: 14.NOV.2022 12:15:38

Duty cycle = 5.480 ms / 5.980 ms = 91.64%
Duty Factor = 10 log(1 / Duty cycle) = 0.38

IEEE 802.11ax(HES80)
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® RBW 10 MHz  Marker 1 [T1 ] '® REW 10 MHz  Delta 2 [T1 ]
*VBW 10 MHz 21.24 dBm *VBW 10 MHz -0.09 dB
Ref 40 dBum “att 50 B SWT 10 ms 1.270000 me Ref 40 dBm “Att 50 dB SWT 10 ms 5.940000 ms
10 Offfet 13|dB Delta P (T1 ] 40 Offpet 13[dB Marker| 1 [T1
“1lo7 am 17073 dBn
5 aiopn = |Ed cgoha =
L |pereaporig sen = Delta fL [T1 ] se
. N o . .
M el et S i ' R Poathop sl A AR A ity i At LIS
STTSTIUT T v Ao v
= =
-1 W [ [y W,
B o8
-4
-s0 -60
Center 5.19 GHz 1 ms/ Center 5.21 GHz 1 ms/

Date: 14.NOV.2022 12:32:03

Duty cycle = 5.450 ms / 5.910 ms = 92.22%
Duty Factor = 10 log(1 / Duty cycle) = 0.35

IEEE 802.11ax(HE160)

® REW 10 MHz  Delta 2 [T1
*VBW 10 MHz 0.24 dB
Ref 40 dBm *Att 50 dB SWT 10 ms 6.048000 ms
40 offfet 13[dB Marker| 1 [T1
16151 dbBm
L
Delta L [T1 ]
- =i T olss a
X i 0les dp
MAbripr g A ANty o DR
I
L. .

-0

Center 5.25 GHz 1 ms/

Date: 14.NOV.2022 12:34:15

Duty cycle = 5.468 ms / 6.048 ms = 90.41%
Duty Factor = 10 log(1 / Duty cycle) = 0.44

Date: 14.NOV.2022 12:33:19

Duty cycle = 5.460 ms / 5.940 ms = 91.92%
Duty Factor = 10 log(1 / Duty cycle) = 0.37

s6L

VL
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NOTE:

For IEEE 802.11a:

For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 1kHz (Duty cycle < 98%).

For IEEE 802.11n(HT20):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 200Hz (Duty cycle < 98%).

For IEEE 802.11n(HT40):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 200Hz (Duty cycle < 98%).

For IEEE 802.11ac(VHT20):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 200Hz (Duty cycle < 98%).

For IEEE 802.11ac(VHT40):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 200Hz (Duty cycle < 98%).

For IEEE 802.11ac(VHT80):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 200Hz (Duty cycle < 98%).

For IEEE 802.11ac(VHT160):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 200Hz (Duty cycle < 98%).

For IEEE 802.11ax(HE20):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 200Hz (Duty cycle < 98%).

For IEEE 802.11ax(HE40):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 200Hz (Duty cycle < 98%).

For IEEE 802.11ax(HEB80):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 200Hz (Duty cycle < 98%).

For IEEE 802.11ax(HE160):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 200Hz (Duty cycle < 98%).
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2.5 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

1

—— e —

B
2
EUT
POE
3
AC 100-240v
1
— ==
k|
Notebook
A
2.6 SUPPORT UNITS
Item Equipment Brand Model No. Series No.
A Notebook Dell Inspiron 15-7559 N/A
Item Cable Type Shielded Type Ferrite Core Length
1 RJ45 Cable NO NO 10m
2 RJ45 Cable NO NO Im
3 AC Cable NO NO 1.5m
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3. AC POWER LINE CONDUCTED EMISSIONS

3.1 LIMIT
Frequency Limit (dBuV)
(MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5.0 56 46
5.0 - 30.0 60 50
NOTE:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of the frequency
in the range.

3.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to the
power mains through a line impedance stabilization network (LISN). All other support equipment
powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling impedance for the
measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item -EUT Test Photos.

The following table is the setting of the receiver:

Receiver Parameter Setting
Start Frequency 0.15 MHz
Stop Frequency 30 MHz

IF Bandwidth 9 kHz

3.3 DEVIATION FROM TEST STANDARD

No deviation
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3.4 TEST SETUP

Vertical Reference Ground Plane

40 cm > EUT

Test Receiver

L— LISN

80 cm

L Horizontal Reference Ground Plane

3.5 EUT OPERATION CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The EUT has
been programmed to continuously transmit during test. This operating condition was tested and used to

collect the included data.

The EUT was programmed to be in continuously transmitting/TX mode.

3.6 TEST RESULTS

Please refer to the APPENDIX A.
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4. RADIATED EMISSIONS

4.1 LIMIT

below has to be followed.

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table

LIMITS OF RADIATED EMISSIONS MEASUREMENT (9 kHz to 1000 MHz)

Frequency Field Strength Measurement Distance
(MH2z) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS (Above 1000 MHz)

Frequency EIRP Limit Equivalent Field Strength at 3m
(MHz) (dBm/MHz) (dBuv/m)
5150-5250 -27 68.2
5250-5350 -27 68.2
5470-5725 -27 68.2
-27 68.2
5725-5850 10 105.2
NOTE (2) 15.6 110.8
27 122.2
NOTE:
(1) The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:
1000000+/30P
E = 3 HV/m, where P is the eirp (Watts)

(2) According to 15.407(b)(4)(i), all emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more
above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at
5 MHz above or below the band edge, and from 5 MHz above or below the band edge increasing
linearly to a level of 27 dBm/MHz at the band edge.

4.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1 GHz.
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f. Theinitial step in collecting radiated emission data is a receiver peak detector mode pre-scanning the
measurement frequency range. Significant peaks are then marked and then Quasi Peak detector mode

re-measured.

«Q

. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the Peak

reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.

(below 1 GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak Mode
Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall be deemed
to meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG Mode didn‘t

perform. (above 1 GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

The following table is the setting of the receiver:

Spectrum Parameters

Setting

Start ~ Stop Frequency

9 kHz~150 kHz for RBW 200 Hz

Start ~ Stop Frequency

0.15 MHz~30 MHz for RBW 9 kHz

Start ~ Stop Frequency

30 MHz~1000 MHz for RBW 100 kHz

Spectrum Parameters

Setting

Start Frequency

1000 MHz

Stop Frequency

10th carrier harmonic or 40 GHz, whichever is lower

RBW / VBW

(Emission in restricted band)

1 MHz / 3 MHz for PK value
1 MHz / 1/T Hz for AVG value

Receiver Parameters

Setting

Start ~ Stop Frequency

9 kHz~90 kHz for PK/AVG detector

Start ~ Stop Frequency

90 kHz~110 kHz for QP detector

Start ~ Stop Frequency

110 kHz~490 kHz for PK/AVG detector

Start ~ Stop Frequency

490 kHz~30 MHz for QP detector

Start ~ Stop Frequency

30 MHz~1000 MHz for QP detector

Start ~ Stop Frequency

1 GHz~40 GHz for PK/AVG detector
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4.3 DEVIATION FROM TEST STANDARD

No deviation.

4.4 TEST SETUP

9 kHz to 30 MHz

IO.B m

Ground Plane

Receiver

30 MHz to 1 GHz

0.8 m

Im

Ground Plane

Amp.

| Receiver
. ]
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Above 1 GHz

Ground Plane

Receiver Amp.

4.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 3.5 unless otherwise a special operating
condition is specified in the follows during the testing.

4.6 TEST RESULTS -9 KHZ TO 30 MHZ
Please refer to the APPENDIX B.

Remark:

(1) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).
(2) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.7 TEST RESULTS - 30 MHZ TO 1000 MHZ
Please refer to the APPENDIX C.

4.8 TEST RESULTS - ABOVE 1000 MHZ
Please refer to the APPENDIX D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. BANDWIDTH

5.1 LIMIT
Section Test Iltem Limit SrElEnG) RelE
(MHz)
26 dB Bandwidth - 5150-5250
FCC 15.407(a) 26 dB Bandwidth - 5250-5350
FCC 15.407(e) 26 dB Bandwidth - 5470-5725
6 dB Bandwidth Minimum 500 kHz 5725-5850

5.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

diagram below

b. Spectrum Setting:
For UNII-1, UNII-2A, UNII-2C:

Spectrum Parameter

Setting

Span Frequency

> 26 dB Bandwidth

RBW Appromiximately 1% of the emission bandwidth
VBW > RBW
Detector Peak
Trace Max Hold
Sweep Time Auto
For UNII-3:
Spectrum Parameter Setting
Span Frequency > 6 dB Bandwidth
RBW 100 kHz
VBW 300 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto
For 99% Occupied Bandwidth:
Spectrum Parameter Setting

Span Frequency

1.5 times to 5 times the OBW

RBW 1% to 5% of the OBW
VBW 23*RBW

Detector Peak

Trace Max Hold

Sweep Time Auto

c. Measured the spectrum width with power higher than 26 dB / 6 dB below carrier.

5.3 DEVIATION FROM STANDARD

No deviation.
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5.4 TEST SETUP

EUT

ATT.

SPECTRUM
ANALYZER

5.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
5.6 TEST RESULTS

Please refer to the APPENDIX E.
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6. MAXIMUM OUTPUT POWER

6.1 LIMIT
Section Test Item Limit SrEREty REgS
(MHz)
AP device: 1 Watt (30 dBm)
Client device: 250 mw (23.98 dBm)|  21°0-5250
FCC 15.407(a) | Maximum Output Power 250 mW (23.98 dBm) 5250-5350
250 mW (23.98 dBm) 5470-5725
1 Watt (30dBm) 5725-5850

Note:

a. Foranindoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum
antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater
than 6 dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

b. For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10log B,
where B is the 26dB Bandwidth in megahertz.
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6.2 TEST PROCEDURE

a. The EUT was directly connected to the peak power analyzer and antenna output port as show in the
block diagram below.

b. The test was performed in accordance with method of FCC KDB 789033 D02 General UNII Test
Procedures New Rules v02r01.

6.3 DEVIATION FROM STANDARD

No deviation.

6.4 TEST SETUP

EUT ATT. Peak Power Analyzer

6.5 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.
6.6 TEST RESULTS

Please refer to the APPENDIX F.
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7. POWER SPECTRAL DENSITY

7.1 LIMIT
Section Test ltem Limit Frequency Range
(MHz)
AP device: 17 dBm/MHz
Client device: 11 dBm/MHz 5150-5250
FCC 15.407(a) Power Spectral Density 11 dBm/MHz 5250-5350
11 dBm/MHz 5470-5725
30 dBm/500 kHz 5725-5850

7.2 TEST PROCEDURE

diagram below.

b. Spectrum Setting:
For UNII-1, UNII-2A, UNII-2C:

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

i.e. 7 dB.

when RBW=100kHz is used.

7.3 DEVIATION FROM STANDARD

No deviation.

Spectrum Parameter Setting
Encompass the entire emissions bandwidth (EBW)
Span Frequency -
of the signal
RBW 1 MHz.
VBW 3 MHz.
Detector RMS
Trace average 100 trace
Sweep Time Auto
For UNII-3:
Spectrum Parameter Setting
Encompass the entire emissions bandwidth (EBW)
Span Frequency -
of the signal
RBW 100 kHz.
VBW 300 kHz.
Detector RMS
Trace average 100 trace
Sweep Time Auto
Note:

1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures New Rules
v02r01, section II.F.5., it is acceptable to set RBW at 100kHz and VBW at 300kHz if the spectrum
analyzer does not have 500 kHz RBW. Then, add 10 log (500 kHz/100 kHz) to the measured result,

2. During the test of U-NIl 3 PSD, the measurement result with RBW=100kHz has been added 7 dB

by compensating offset. For example, the cable loss is 13 dB, and the final offset is 13 + 7 = 20 dB
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7.4 TEST SETUP

EUT ATT.

SPECTRUM
ANALYZER

7.5 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

7.6 TEST RESULTS

Please refer to the APPENDIX G.
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8. FREQUENCY STABILITY

8.1 LIMIT
. . Frequency Range
Section Test Item Limit (MH2)
An emission is maintained within the band of g;gggggg
FCC 15.407(g) | Frequency Stability | operation under all conditions of normal 5470-5725
operation as specified in the users manual. 57255350

8.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

diagram below.
b. Spectrum Setting:

Spectrum Parameter Setting
Span Frequency Entire absence of modulation emissions bandwidth
RBW 10 kHz
VBW 10 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

c. The test extreme voltage is to change the primary supply voltage from 85 to 115 percent of the nominal

value.

d. User manual temperature is -10°C~40°C.

8.3 DEVIATION FROM STANDARD

No deviation.

8.4 TEST SETUP

EUT

ATT.

SPECTRUM

OVEN

8.5 EUT OPERATION CONDITIONS

ANALYZER

The EUT was programmed to be in continuously transmitting mode.

8.6 TEST RESULTS

Please refer to the APPENDIX H.
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9. MEASUREMENT INSTRUMENTS LIST
No. Equipment Manufacturer Type No. Serial No. Callﬁrated
1 EMI Receiver Rohde&Schwarz ESCI 1166.5950.03 | 2023/10/14
2 AMN Rohde&Schwarz ENV216 3560.6550.05 | 2023/10/14
3 AMN Schwarzbeck NSLK8127 #829 2023/10/14
g | ECSRENRE | Rohdesschwarz | RP-X1 N/A 2023/10/14
5 ECSICEEILN RF Rohde&Schwarz | Sapre sm N/A 2023/10/14
6 EMI Receiver Rohde&Schwarz ESR7 102013 2023/10/14
Spectrum
7 analyzer Rohde&Schwarz FSV30 103741 2023/10/17
Spectrum
8 analyzer KEYSIGHT N9010A-44 | MY51440158 | 2023/10/17
Log periodic VULB
9 antenna Schwarzbeck | VULB 9163 9163-361 2023/10/15
10 | LoopAntenna | Schwarzbeck | MZBtotd 00029 2023/07/03
11 Horn Antenna Schwarzbeck gf'z%g 9120D-1201 2023/10/15
12 Horn Antenna Schwarzbeck %?%A‘ 9170#685 2023/10/15
13 Preamplifier Schwarzbeck BBV9745 #78 2023/10/15
14 Preamplifier Schwarzbeck BBV9721 9721-019 2023/10/15
15 Preamplifier / LNA 0920N 2014 2023/10/15
16 Preamplifier RF System/UK | TREAOI0L | 55065101 | 2023/07/20
80G50B
17 | EOSIRENRE | Rohdeaschwarz | AP-X1 N/A 2023/10/15
18 | ECSREINRE HAOXUN Z-108 N/A 2023/10/15
ZT40-2.92]
19 RF Cable ZDECL 22 923-6M 18124358 2023/07/20
Spectrum .
20 Analyzer Agilent N9010A MY51440158 | 2023/10/17
Spectrum .
21 Analyzer Agilent N9010A MY52221119 | 2023/10/17
22 EMI Receiver Rohde&Schwarz ESU 100184 2023/07/20
Temp&Humidity
23 Recorder Anymetre JR900 N/A 2023/10/16
24 Powergrﬁ{'ec“on Tonscend JS0806-2 | 188060134 | 2023/10/16
Temp&Humidity NTH1100-
25 Chamber ETOMA 30A 16080628 2023/10/16
26 Filter STI STH>-954 N/A N/A
27 Filter STI 5.1G N/A N/A
28 Filter STI STH>-954 N/A N/A
29 Testing Software EZ-EMC TW-03A2 N/A N/A
Remark: “N/A” denotes no model name, serial no. or calibration specified.
“*” calibration period of equipment list is three year.
Except * item, all calibration period of equipment list is one year.
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10. EUT TEST PHOTOS

AC Power Line Conducted Emissions Test Photos
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Radiated Emissions Test Photos
30 MHz to 1000 MHz

L JOSBEEL

Radiated Emissions Test Photos
Above 1GHz
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APPENDIX A - AC POWER LINE CONDUCTED EMISSIONS
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[TestMode  |TX A Mode 5785MHz (UNII-3) Phase Line
0.0 diufm
40
0
FiLI]
—_
50 i
™Mt /’%*
40 L M
A
E i e ' b MMWMW
& LAV Y Wi iy
2 R T . piak
N ".-"‘H.N.-_nh,.a
' AVG
1
o
0150 0.5 [MHz] 5 30,000
Reading Corect Measure-
MNo. Mk.  Freq.  Level Factor ment Limit ~ Over
MHz dBuV/im dB8 dBuVim dBuvim dB Dretector Comment
1 0.3980 27.28 1952 4680 5700 -11.10 QP
2" 0.3980 21.57 19.52 41.09 4790 -65.81 AVG
3 0.5340 12.26 10.53 31.79 5600 -2421 QP
4 0.5340 343 1953 7206 4600 -23.04 AVG
5 1.1420 10.59 19.70 30.29 56.00 -25.71 aP
[ 1.1420 3.62 19.70 23.32 4600 -2268 AVG
7 1.0780 8.83 20.06 2880 5600 -27.11 QP
& 1.89780 2.98 20.06 23.04 46.00 -2296 AVG
9 2.9500 9.23 20.71 2000 5600 -26.01 QP
10 2.9500 428 20.71 2489 4600 -21.01 AVG
11 4 0860 917 20.37 208,54 56.00 -26.46 QP
12 4 0860 4.35 2037 24.72 46.00 -21.28 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) The test result has included the cable loss.
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[ TX A Mode 5785MHz (UNII-3)

Phase Neutral

100.0  diu¥im

(2) Margin Level =

(1) Measurement Value = Reading Level + Correct Factor.
Measurement Value - Limit Value.
(3) The test result has included the cable loss.

90
0
FiLl
I
50
i e Hﬂ%‘“‘
ﬂlf,/ Ji\
40 k\%]
s \ MWWWW
‘1. .F‘“\‘.W‘K‘HM,,H"\."'W '*"*"'*L”“" e T — peak
1] \ s
ver— AVE
10
0o
0150 05 [MHz| 5 30000
Reading Comect Measure-
No. Mk.  Freg. Level Factor ment Limit ~ Ower
MHz dBuV/m dB dBuVim  dBuWim dB Dietector Comment
1 0.3940 2820 19.71 47.91 5798 -1007 QP
2 0.3940 2258 19.71 4229 4798 -569 AVG
3 0.4940  14.50 18.74 34.24 56.10 -21.86 QP
4 0.4940 8.37 19.74 2811 4610 -17.99 AVG
5 06100 1267 19.76 3243 5600 -2357 QP
<] 0.6100 583 10.76 2569 48.00 -20.31 AVG
T 1.1180 11.57 19.92 31.49 56.00 -2451 apP
[:] 1.1180 4.00 10.92 23.92 48.00 -22.08 AVG
9 2.3660 8.77 20.52 2929 5600 -2671 QP
10 2.3660 349 20.52 24.01 46.00 -21.99 AVG
11 47580  10.24 2037 30.61 56.00 -2539 QP
12 4.7580 5.65 2037 26.02  48.00 -19.88 AVG
REMARKS:
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APPENDIX B - RADIATED EMISSION -9 KHZ TO 30 MHZ

Radiated emission: 9KHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which
was 20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result
came out very similar.

Page 44 of 332



Report No.: FCC022022-5921RF2

APPENDIX C - RADIATED EMISSION - 30 MHZ TO 1000 MHZ
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

[TestMode  |TX A Mode 5785MHz (UNII-3) Polarization | Vertical
720 dilaVim
. |
=
42 _|_'—[ L
3 T | 4= "
=— =
e
1
2
12
4
B
1
2.0
0000 1F7.00 22400 R 41800 51500 RIZ00 709,00 06 00 1000000 MHz
Reading Commect Measura-
Mo, Mk. Freq. Lewel Faclor ment Limit  Owver
MHz dBul dB dButim dBuim di Delmcine Cammand
1 31.2883 15.52 14.26 20.78 4000 -10.22 QP
2 * 520251 18.11 1461 3272 4000 728 apP
3 70.2426 1196 14.74 26.70 4000 -13.30 QP
4 4805276 13.02 20.82 J3.84 46.00 -12.16 apP
5 501.1780 16.90 21.46 38.36 4500 764 QP
B 526.3967 15.38 21.82 ar.oo 4500 900 ar
REMARKS:
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

[TestMode  |TX A Mode 5785MHz (UNII-3) Polarization  |Horizontal
TZO  dleim
“ l
5’ |
i) _l_'—[
- I 2 1
WA 5
n - R} b
®
x2
12
F
k]
i1
<201
F0.000  1ET.00 224.00 321,00 41500 a15.00 GIZ 00 Fng.on 0600 100000 MHx
Reading Correct Measure-
Mo. Mk. Freqg. Leval Factor ment Limit  Ower
MHz dBu dB dBuvim dBuwim dB Delecion Camment
1 B1.2117 13.00 12.37 2537 4000 -1463 QP
2 475.4981 12.82 2077 33.58 46.00 -12.41 QP
3 ° 501.1780 13.75 21.46 3521 46.00 -10.7% QP
4 526.3967 10.28 2162 31.80 46.00 -14.10 QP
5 822 5157 1.82 2871 3153 46.00 -1447 QP
B 945.4400 042 3012 30.54 45.00 -15.48 apP
REMARKS:
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APPENDIX D - RADIATED EMISSION - ABOVE 1000 MHZ
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[TestMode  |UNII-1_TX A Mode 5180 MHz Polarization | Vertical

97.0  dBuV/m

87

T

o MWL UL Wre L 1 I
57

47 ;(

ar

27

17

7

-3.0

1000.000 4300.00 800,00 12700.00 1660000  20500.00  24400.00  28300.00  32200.00 40000.00 MHz

Reading Correct Measure-
No. Mk. Freg. Level Factor  ment Limit ~ Owver

MHz dBuV dB dBuV/m dBufm dB Detector Comment
1 * 10360.50 53.85 -3.62 50.23 68.20 -17.97 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 49 of 332




Report No.: FCC022022-5921RF2

[TestMode  |UNII-1_TX A Mode 5180 MHz Polarization  |Horizontal
1270  diuim
7 3
z
07 3&
97
87
I
&7 i .
“ /N =
7 P Y | PR R et S | Y L SRR
w
270
A980.000  S020.00 G000 S100.00 5140.00 5180.00 G220.00 S260.00 5300.00 530.00 MHz

Reading Comect Measure- )
No. Mk Freg.  Level Factor ~ ment  Limit  Ower

MHz dBuV dB dBuVim  dBuMim dB Detector ~ Comment

1 5150.000 8.64 41.56 5020 54.00 -3.80 AVG

2 X 5178800  66.03 4161 10764 6820 3944 AVG No Limit

3 * 5178800 7408 4161 11650 6820 4839 peak  MNoLimit

4 5150.000  22.02 41.56 63.58 74.00 -1042 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX A Mode 5200 MHz Polarization | Vertical
570 i
o
n
o NI U e i [
O B
. X
ar
7
1
7
-30
1000000 43000 GHO0 G0 1270000 660000 2050000 Z4A0u0  Z0000 520000 6000 00

Reading Correct Measure-
No. Mk.  Freg.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuVim dBuim dB Detector Comment

1 * 10399.90 5248 -3.55 4893 6820 -19.27 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX A Mode 5200 MHz Polarization  |Horizontal

127.0  difu/m

PO IS S BRSO S \,__m*_,w R

w

27.0
S000.000 S040.00 08000 51:30.00 5160L00 5200100 524000 Sg0.00 S330.00 540000 MHz

Reading Comect Measure-
Mo. Mk.  Freq. Level Factor ment Limit  Owver

MHz dBuv dB dBu\im dBuvim dB Dietector Comment

1 5039600 T8z 41.37 4929 5400 -4.71 AVG

2 5150.000 740 4156 4896 5400 -504 @ AVG

3 X 5199200 6797 4165 109.62 68.20 4142 AVG  NolLmit

4 * 5201600 7647 4185 11812 6820 4992 peak  Nolmit

5 5150000 1889 4156 6045 7400 -1355 peak

6 5039600  18.64 41.37 60.01 7400 -1399 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX A Mode 5240 MHz Polarization |Vertical

7.0  dBuV/m

67

57

a

27

17

7

-3.0
1000.000 4500.00 B800.00 12700.00  16600.00  20500.00  24400.00 28300.00  32200.00 40000.00 MHz

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit  Over

MHz dBuV dB dBuVim dBuim dB Deatector Comment
1 * 10480.30 52.45 -3.41 49.04 68.20 -19.16  peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AC(VHT20) Mode 5180 MHz Polarization Vertical
%o swm
-
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o ML WLl 1
I ——T—_—_—,—,,,,,— B
- %
)
27
-
7
-3.0
1S PR BN TR TR T5uN Tie TR0 I5NR ey

Reading Correct Measure-
Mo. Mk. Freq. Level Factor  ment Limit  Over

MHz dBuV dB dBuvim dBuVim dB Deatector Comment

1 * 1036020 5249 -3.62 48.87  68.20 -19.33  peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-l_TX AC(VHT20) Mode 5180 MHz Polarization Horizontal
1270 dBui¥im
nr %
5
107 L
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) ¥
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P S R U A S ——— e T e
w
2
A980.000 S020.00 S060.00 S10.00 5140.00 5180.00 5220.00 S260.00 5300.00 SE0.00 MHz
Reading Comect Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Owver
MHz dBuv dB dBuVim  dBuWim dB Detector  Comment
1 5040.000 19.18 4137 60.55 7400 -1345 peak
2 5040.000 8.06 4137 4943 5400 -457 AVG
3 5150000 2240 41.56 63.96 7400 -10.04 peak
4 5150.000 9.43 41.56 50.89 5400 -3.01 AVG
5 X 5178.000 6596 4161 107.57 6820 3937 AVG Mo Limit
6 * 5178000 7743 4161 119.04 6820 5084 peak  MNolmi
REMARKS:
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[TestMode  |UNII-1_TX AC(VHT20) Mode 5200 MHz Polarization Vertical
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Reading Correct Measure-
MNo. Mk. Freq. Level Factor  ment Limit ~ Over

MHz dBuVv dB dBuvim dBuiim dB Detector Comment

1 * 10401.20 52.59 -3.55 49.04 68.20 -19.16 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-l_TX AC(VHT20) Mode 5200 MHz Polarization Horizontal

127.0  dilu¥Sm
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S000.000° S040.00 S080_00 5120.00 516000 520000 S240.00 528000 530,00 5400.00 MHz

Reading Comect Measure- .
No. Mk.  Freq.  Level Factor ment Limit  Ower

MHz dBul dB dBuVm dBu\im dB Detector Comment

1 5150.000 2038 4156 6184 7400 -1206 peak

2 5150.000 737 41.56 48893 5400 -507 AVG

3 X 5197600 67.38 41.64 109.02 6820 4082 AVG Mo Limit

4 " 5197000 7843 4164 12007 6820 5187 pesk  Molmt
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AC(VHT20) Mode 5240 MHz Polarization Vertical
97.0 dBu/m
ar
w
o MAW T WL 1
A B
. p
ar
27
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7
-3.0
1000.000 490000 B&00,00 12700.00 1660000  20500.00 24400, 00 28300.00 J2200.00 40000, 00 MHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over

MHz dBuV dB dBuV/m dButim dB Deatector Comment

1 * 1048260  52.38 344 48.97 6820 -19.23  peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AC(VHT40) Mode 5190 MHz Polarization Vertical
20 @vi
-
i
o MWL UL WLt 1 1
-
ol % R
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-3.0
T T YT T Y T T TR Mie

Reading Correct Measure-
No. Mk.  Freg.  Level Factor  ment Limit ~ Over

MHz dBuV dB dBuVim dBulim dB Detector Comment

1 * 1038410  52.24 -3.58 48.66 68.20 -19.54 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-l_TX AC(VHT40) Mode 5190 MHz Polarization Horizontal
127.0  dilu¥Sm
17 %
107 4
7
E—

47

w

27.0
A330.000 5030, 00 5S070.00 5110.00 5150000 5150.100 5230.00 5270.00 5310000 53590.00 MHz

Reading Comect Measure- .
No. Mk. Freq.  Level Factor ment Limit  Over

MHz dBuVv dB dBuvim  dBuVim dB Detector ~ Comment
1 5150000 2022 41.56 61.78  74.00 -12.22  peak
2 5150.000 am 41.56 5047 54.00 -353 AVG
3 * 5188400 7245 4163 11408 6820 4588  peak Mo Limit
4 X 5188400 6195 4163 103.58 6820 3538 AVG Mo Limit

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AC(VHT40) Mode 5230 MHz Polarization Vertical
97.0 dBuV/m
a7
Fr
o MWL WUl [
57
b —— .
a7 =
ar
27
17
7
-3.0
1000000 4900 00 B800.00 12700.00 1EG00. DD 20500.00 24400.00 2830000 3220000 40000.00 MHz

Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit  Over

MHz dBuV dB dBuV/m dBulVim dB Deatector Comment

1 * 1045990  51.55 -3.45 48.10 6820 -2010  peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-l_TX AC(VHT40) Mode 5230 MHz Polarization Horizontal

a7
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1270 diuSm

K
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SO0, 000 0T 0. 00 S110.00 51'50.00 5130000 D230, 000 S270.00 SF10.00 SF50.00 43000 MHz

Reading Comect Measure-

No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBul dB dBuim  dBuVim dB Detactor Comment

5150.000 18.32 41.56 5088 7400 -1412  peak

5150.000 7.14 41.56 4870 5400 -530 AVG

duf La| R =

¥ 5228.000 7545 41.70 11715 6820 4B95  peak Mo Limat

X 5228000 6441 4170 106.11 6820 3791 AVG M Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AC(VHT80) Mode 5210 MHz Polarization Vertical
70 dBuvsm
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\0D0000 490000 @E0000 1270000 T6R0000 2050000 2440000 250000 220000 4000000 MHz

Reading Correct Measure-
No. Mk.  Fregq.  Level Factor ~ ment  Limit Over

MHz dBuv dB dBuMim dBuMim dB Datector Comment

1 * 10419.50  52.31 -3.52 48.79 6820 -19.41  peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-l_TX AC(VHT80) Mode 5210 MHz Polarization Horizontal
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Reading Comect Measure- )
Mo, Mk.  Freg.  Level Factar ment Limit  Over

MHz dBul/ dB dBu\im  dBuVim  dB Detector  Comment
1 5148400  24.86 41.56 66.42 7400 -T58  peak
2 5148.400 8.99 41.56 50.55 5400 -345 AVG
3 * 5206900 7023 4166 111.89 6820 4369 peak  NoLmi
4 X 5207200 59.24 4166 10090 6820 3270 AVG  NoLmi

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 64 of 332




Report No.: FCC022022-5921RF2

[TestMode  |UNII-1_TX AX(HE20) Mode 5180 MHz Polarization Vertical
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Reading Correct Measure-
Mo. Mk.  Freq. Level Factor ment Limit ~ Over

MHz dBuV dB dBuV/m dBulim dB Detector Comment

1 * 10360.80  52.87 -3.62 49.25 6820 -18.95 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AX(HE20) Mode 5180 MHz Polarization Horizontal
1270 diuim
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4980000 5020, 00 S060.00 5100.00 5140000 S180.00 5220.00 5260.00 530000 530,00 MHz
Reading Comect Measure- )
No. Mk.  Freq.  Level Factor ment Limit  Owver
MHz dBul dB dBuvim  dBuVim dB Dretector Comment
1 5150.000 2242 41.56 6398 74.00 -1002 peak
2 5150.000 9.03 41.56 50.59 5400 -341 AVG
3 * 5178400 7665 41.61 118.26 6820 5006  peak Mo Limit
4 X 5178400 6543 41.61 107.04 6820 3884 AVG Mo Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AX(HE20) Mode 5200 MHz Polarization Vertical
0 v
ar
i
o MW L1 [ [
S R
. %
ar
27
17
7
-3.0
1L L TN T2A0T oA TR SN0 Z50000 T TR e

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit Over

MHz dBuY dB dBuV/m dButim dB Deatector Comment
1 * 10401.20 52.32 -3.55 48.77 68.20 -19.43 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AX(HE20) Mode 5200 MHz Polarization Horizontal
1270 diu¥ S m
mne %
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SO00. 00 5S040, 00 'S0 00 51:50.00 S5160.00 5200, 40 G240.00 G000 30000 S400.00 MHz

Reading Comect Measure-
No. Mk.  Freqg. Level Factor ment Limit  Ower

MHz dBuv dB dBuVim  dBuVim dB Detector Comment

1 5150.000 18893 4156 6049 7400 -13.51 peak

2 5150.000 7H5 4156 4921 5400 -479 AVG

3 * 5197800 7646 4184 11810 6820 49090 peak MNolimit

4 X 5198400 6737 4185 109.02 6820 4082 AVG  Nolmit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AX(HE20) Mode 5240 MHz Polarization Vertical
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Reading Correct Measure-
MNo. Mk. Freg. Level Factor ment Limit ~ Over

MHz dBuy dB dBuVv/m dBuvim dB Datactor Comment

1 * 10480.10 5242 341 49.01  68.20 -19.19  peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AX(HE40) Mode 5190 MHz Polarization Vertical
97.0 dBuV/m
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1000.000 490000 ‘8800, 00 12700.00 1660000 20500.00 24400.00 28300.00 J2200.00 40000, 00 MHz

Reading Correct Measure-
No. Mk. Fregq.  Level Factor  ment Limit  Over

MHz dBuv dB dBuvim dBu\im dB Deatector Comment
1 * 10380.60 51.96 -3.58 48.38 6820 -1982 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AX(HE40) Mode 5190 MHz Polarization Horizontal
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A990.000 S030.00 S070.00 5110000 515000 5190, 523000 5270.00 5310.00 5390.00 MHz

Reading Comect Measure-
No. Mk, Freqg. Level Factor ment Limit  Over

MHz dBuV dB dBuMim dBulim dB Dietector Comment

1 5040.000 a.82 41.37 5019 5400 -3.81 AVG

2 5150.000 940 4156 5096 5400 -304 AVG

3 X 5188400 6123 4163 10286 6820 3466 AVG  Nolmi

4 * 5189600 7243 4163 11412 6820 4592 peak  MNolmat

5 5040000 1915 4137 6052 7400 -1348 pesk

B 5150.000  22.33 41.56 6389 7400 1011 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AX(HE40) Mode 5230 MHz Polarization Vertical
97.0 dBu/m
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Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit  Owver

MHz dBuV dB dBuMim dBuMim dB Detector Comment
1 * 10458.80 51.31 -3.45 47.86 68.20 -20.34 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AX(HE40) Mode 5230 MHz Polarization Horizontal
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Reading Comect Measure-
No. Mk.  Freq. Level Factor ment Limit  Ower

MHz dBu' dB dBu\im dBu'im dB Dwetector Comment

1 5039.600 809 4137 5036 5400 -3B64 AVG

2 5150000 731 4156 4887 5400 -513 AVG

3 ¥ 5228400 6360 4170 10530 6820 37.10 AVG  Nolmi

4 5039600 1867 41.37 60.04 7400 -13.96 peak

5 * 5220800 7506 4170 11676 66.20 4856 peak  Melmi

& 5150000 1635  41.56  60.61 74.00 -13.00 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-1_TX AX(HE80) Mode 5210 MHz Polarization Vertical
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Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over

MHz dBuY dB dBuvim  dBuVim dB Detector Comment

1 * 1041990 51.03 -3.52 47.51 68.20 -2069 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

[TestMode  |UNII-1_TX AX(HE80) Mode 5210 MHz Polarization Horizontal
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Reading Comect Measure- i
No. Mk. Freq.  lewvel Factor —ment LMt Over
MHz dBu dB dBul'm dBuhim dB Dietector Comment

1 5025200 809 4134 4043 5400 457 AVG
2 5150000 906 4156 5062 5400 -3.38 AVG
3 X 5208000 5823 4166 9989 6820 3160 AVG MoLma
4 5150000 2032 4156 6188 7400 -1212 peak
5 5025200 1856 4134 50900 7400 -14.10 peak
6 * 5213200 69.86 4167 11153 68.20 4333 peak MoLmi

REMARKS:
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|Test Mode ‘UNII-ZA_TX A Mode 5260 MHz Polarization Vertical
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Reading Correct Measure-
No. Mk. Freg.  Level Factor  ment Limit  Over

MHz dBuv dB dBuvim dBuMim dB Detector Comment

1 * 1052190  52.66 -3.36 49.30 68.20 -18.90 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2A_TX A Mode 5300 MHz Polarization | Vertical
57.0 dBuV/m
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Reading Correct Measure-
MNo. Mk.  Freq. Level Factor ment Limit ~ Owver

MHz dBuY dB dBuVim dButm dB Detactor Comment
1 * 10600.00 53.44 -3.27 50.17 68.20 -18.03 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2A_TX A Mode 5300 MHz Polarization  |Horizontal
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S100.000 514000 S180.00 SEA0.00 S260.00 5300, B340.00 380,00 54000 HR00.00 MHz

Reading Comect Measure-
Mo, Mk.  Freg.  Level Factor ment Limit  Over

MHz dBuV de dBuMim dBulim dB Detactor Comment
1 X 5299200 68.39 4182 11021 68.20 4201 AVG No Limit
2 5350.000 7.09 419 49.00 5400 -5.00 AVG
3 5445 400 864 42.08 50.72 5400 -328 AVG
4 5445 400 18.18 42.08 60.27 7400 -1373 peak
5
6

* 5299200 7733 4182 11915 6820 5095 peak Mo Limit
5350.000  19.27 41.91 61.18 74.00 -12.82 pesak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-ZA_TX A Mode 5320 MHz Polarization Vertical
97.0 dBuV/m
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Reading Correct Measure-
No. Mk. Freg.  Level Factor  ment Limit  Over

MHz dBuV dB dBuV/m dBuim dB Detector Comment
1 * 10639.00 52.65 -3.23 49.42 74.00 -2458  peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-ZA_TX A Mode 5320 MHz Polarization Horizontal
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Reading Comect Measure-
No. Mk.  Fregq.  Level Factor ment Limit ~ Over
MHz dBuV dB dBuVim dBulm dB Detector Comment
1 X 5319200 6597 4186 107.83 6820 3963 AVG M Limit
2 5350.000 a7z 4191 50.63 5400 -337 AVG
3 5452 400 841 42.09 50.50 5400 -3.50 AVG
4 * 5321600 74.49 4186 11635 6820 4815 peak Mo Limat
5 5452 400 18.68 42.00 80.77 7400 -1323 pcak
5] 5350.000 2293 41.91 64.84 7400 -9.16 peak
REMARKS:
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[TestMode  |UNII-2A_TX AC(VHT20) Mode 5260 MHz Polarization Vertical
97.0 dBuV/m
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Reading Correct Measure-
Mo. Mk.  Freq. Level Factor ment Limit ~ Owver

MHz dBul dB dBuVim dBut/m dB Detector Comment
1 * 10520.90 53.11 -3.36 49.75 68.20 -1B45  peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2A_TX AC(VHT20) Mode 5300 MHz Polarization Vertical
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1000000 450000 §800.00 1270000 1660000 200000 2440000 20000 2200100 40000 00 MHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ment  Limit Over

MHz dBuV dB dBuVim dBulim dB Deatector Comment

1 * 10600.80 5247 -3.27 4920 74.00 -24.80 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|Test Mode ‘UNII-ZA_TX AC(VHT20) Mode 5300 MHz Polarization Horizontal
127.0  difuV#m
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S100.000 514000 S180.00 S2x0.00 5260.00 5300100 S340.00 30,00 430,00 550000 MHz

Reading Comect Measure-
No. Mk. Freq. Level Faclor ment Limit Over

MHz dBuv dB dBuvim  dBuMim dB Detecior  Comment

1 % 5298800 7943 4182 12125 6820 5305 peak  Nolimi

2 X 5298800 68.56 41.82 110,38 6820 4218 AVG Mo Limit

3 5350000 19.83 4191 6174 7400 -1226 peak

4 5350.000 725 4191 4916 5400 -484 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2A_TX AC(VHT20) Mode 5320 MHz Polarization Vertical
97.0 dBu/m
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Reading Correct Measure-
No. Mk. Freq. Level Factor ~ ment  Limit  Over

MHz dBuv dB dBuV/m dBulim dB Detector Comment

1 * 106840.20  52.56 -3.23 49.33 74.00 -2467 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 84 of 332




Report No.: FCC022022-5921RF2

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

|Test Mode ‘UNII-ZA_TX AC(VHT20) Mode 5320 MHz Polarization Horizontal
1270 dBuim
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Reading Comect Measure-
Mo, Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim  dBuMim dB Detector Comment
1 * 5318200 76.68 4185 11853 6820 5033 peak  Nolimit
2 X 5318800 6599 4185 107.84 6820 3964 AVG  Nolimit
3 5350.000 21.34 41.91 6325 7400 -10.75 peak
4 5350.000 7.96 4191 49 87 54.00 -413 AVG
REMARKS:
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[TestMode  |UNII-2A_TX AC(VHT40) Mode 5270 MHz Polarization Vertical
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Reading Correct Measure-
No. Mk. Freg. Level Factor  ment Limit ~ Over

MHz dBuVv dB dBuVim dBuim dB Detector Comment

1 * 1054150  52.30 -3.33 48.97 6820 -19.23 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 86 of 332




Report No.: FCC022022-5921RF2

|Test Mode ‘UNII-ZA_TX AC(VHT40) Mode 5270 MHz Polarization Horizontal
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SO70.000 11000 S150.00  S190.00 5230000 S270.00  S3I0.00  S30.00  5390.00 S470.00 MHz
Reading Comect Measure-
Mo. Mk. Freq. Level  Factor ment  Limit Over
MHz dBuV dB dBuvim  dBuMim dB Detector Comment
1 5150.000 19.14 41.56 60.70 74.00 -13.30 peak
2 5150.000 698 4156 4554 5400 -546 @ AVG
3 * 5268800 7635 4177 11812 6820 4992 peak No Limit
4 X 5288.800 65.20 41.77 106.97 68.20 3B.TF7 AVG Mo Limat

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2A_TX AC(VHT40) Mode 5310 MHz Polarization Vertical
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Reading Correct Measure-
Mo. Mk.  Freg.  Level Factor ment Limit ~ Ower

MHz dBuV dB dBuV/m dBulim dB Detector Comment
1 * 10618.60 52.40 -3.25 49.15 7400 -2485 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Report No.: FCC022022-5921RF2
|Test Mode ‘UNII-ZA_TX AC(VHT40) Mode 5310 MHz Polarization Horizontal
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Reading Corect Measure-
Mo. Mk.  Freg.  Level Factor ment Limit ~ Qver
MHz dBuv dB dBuVim  dBuMim dB Detector Comment
1 * 5300.000 73.40 41.04 115.30 G0.20 4710 peak Mo Limit
2 X 5308.000 62.06 41.84 10390 6820 3570 AVG Mo Limit
3 5350.000 1949 41.91 6140 7400 -1280 peak
4 5350.000 8.78 41.91 5069 5400 -331 AVG
REMARKS:
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[TestMode  |UNII-2A_TX AC(VHT80) Mode 5290 MHz Polarization Vertical
97.0 dBu/m
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Reading Correct Measure-
MNo. Mk.  Freq.  Level Factor  ment Limit  Ower

MHz dBuV dB dBuMim dBuim dB Detector Comment

1 * 10580.80 52.32 -3.29 49.03 68.20 -19.17  peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2A_TX AC(VHT80) Mode 5290 MHz

Polarization

Horizontal
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Reading Comect Measure-

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Mo. Mk. Freq.  Level Factor — Limit  Ower
MHz dBuV dB dBuVim  dBuVim dB Detector Comment
1 * 5287000 7054 4180 11234 6B20 4414 peak Mo Limit
2 X 5287600 5931 4180 10111 6820 3291 AVG  Nolimit
3 5350.000  20.75 4191 62.66  74.00 -11.34  peak
4 5350.000 878 419 5069 5400 -331 AVG
REMARKS:
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[TestMode  |UNII-2A_TX AX(HE20) Mode 5260 MHz Polarization Vertical
97.0 dBuY/m
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40000, 00 MHz

Reading Correct Measure-
MNo. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBu dB dBuV/m dBuvim dB Detector Comment

1 * 1052010 5217 -3.36 48.81 6820 -19.39 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2A_TX AX(HE20) Mode 5300 MHz Polarization Vertical
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Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Owver

MHz dBuy dB dBuVim dBuim dB Detector Comment

1 * 1060240  51.70 -3.27 48.43 7400 -25.57 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2A_TX AX(HE20) Mode 5300 MHz Polarization Horizontal
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Reading Comect Measure-
Mo. Mk.  Fregq.  Level Eactor ment Limit  Owver

MHz dBuv dB dBuvim  dBuvim dB Detector Comment
1 X 5298800 68.13 4182 10995 6820 4175 AVG Mo Limit
2 * 5298.800 7845 4182 12027 6820 5207 peak Mo Limit
3 5350.000 19.90 419 61.81 7400 -12.19 peak
4 5350.000 T.41 419 49.32 54.00 -468 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 94 of 332




Report No.: FCC022022-5921RF2

[TestMode  |UNII-2A_TX AX(HE20) Mode 5320 MHz Polarization |Vertical
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1000.000 4300.00 B800. 00 1270000  16600.00  20500.00 24400.00 28300.00 32200.00 40000.00 MHz

Reading Correct Measure-
MNo. Mk. Freg.  Level Factor  ment Limit  Over

MHz dBuY dB dBuMim dButim dB Detactor Comment

1 * 10639.90 51.02 -3.23 47.79  74.00 -26.21 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

[TestMode  |UNII-2A_TX AX(HE20) Mode 5320 MHz Polarization Horizontal
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Reading Comect Measure-
No. Mk. Freg.  Level Factor ment Limit  Owver
MHz dBul dB8 dBu\im dBu\im dB Dwetector Comment
1 * 5318.800 T6.46 4185 11831 68.20 50.11 peak Mo Limit
2 X 5318.800 6588 4185 107.73 6820 3953 AVG Mo Limit
3 5350000 21.24 41.91 63.15 7400 -1085 peak
4 5350.000 9.06 41.91 50.97 5400 -303 AVG
REMARKS:
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[TestMode  |UNII-2A_TX AX(HE40) Mode 5270 MHz Polarization |Vertical
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Reading Correct Measure-
No. Mk. Freq.  Level Factor ~ment  Limit  Over

MHz dBuv dB dBuV/m dBu'im dB Datector Comment

1 * 1054160  51.31 -3.33 4798 6820 -20.22 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2A_TX AX(HE40) Mode 5270 MHz Polarization Horizontal
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Reading Comect Measure-
Mo. Mk.  Freq.  Level Factor ment Limit ~ Over

MHz dBulf dB dBu\im dBulim dB Detector Comment

1 X 5268.400 64.82 4177 106.39 6820 3819 AVG  NoLlimit

2 5350.000 7.29 41.91 4920 5400 -480 @ AVG

3 5350.000 19.70 41.91 61.61 7400 -1239  peak

4 * 5268000 7507 4177 11684 6820 4864 peak  Nolimit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2A_TX AX(HE40) Mode 5310 MHz Polarization Vertical
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Reading Correct Measure-
MNo. Mk.  Fregq.  Level Factor  ment Limit  Ower

MHz dBuv dB dBuVim dBu\Vim dB Detector Comment
1 * 10618.90 51.82 -3.25 48.57 74.00 -2543 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2A_TX AX(HE40) Mode 5310 MHz

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Polarization Horizontal
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Reading Comect Measure-
MNo. Mk.  Freq.  Level Factor ment Limit  Owver
MHz dBu\ dB dBu\im dBuvim dB Dretector Comment
1 X 5309200 61.56 4184 10340 6820 3520 AVG Mo Limit
2 5350.000 9.06 41.91 50.97 5400 -3.03 AVG
3 5443 200 8.65 42.07 50.72 5400 -3.28 AVG
4 5350000 20.26 41.91 62.17 7400 -11.83 peak
5 5443200 18.16 4207 60.23 7400 1377 peak
B * 5312800 7255 4184 11439 6820 4619 peak Mo Limit
REMARKS:
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Report No.: FCC022022-5921RF2

[TestMode  |UNII-2A_TX AX(HE80) Mode 5290 MHz Polarization Vertical

97.0 dBu¥/m
ar
FL
o ML T e 1 1
&7

S — -
AT ®
ar
27
17
7
-3.0

1000000 4500.00 ‘8800, 00 12700.00 1E600.00 20500.00 2440000 2830000 32200.00 4000000 MHz

Reading Correct Measure-
MNo. Mk. Freq.  Level Factor  ment Limit  Owver

MHz dBuVv dB dBuMim dBulvim dB Detector Comment

1 * 10581.30  52.77 -3.29 49.48 6820 -18.72 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

|Test Mode ‘UNII-ZA_TX AX(HEB0) Mode 5290 MHz Polarization Horizontal
1270 dbu¥Sm
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1oF
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o | | L
N I Se— I Je S N S S
w
2r.a
SO0, 000 5730.00 S170.00 SX10.00 525000 5290.100 5330.00 530000 5410000 549000 MHz

Reading Comect Measure-
No. Mk.  Freq. Level Factor ment Limit  Ower

MHz dBuV/ dB dBuVim  dBuVim  dB Detector  Comment
1 X 5288400 58.34 41.80 100.14 6820 3194 AVG  NoLimi
2 5350.000 8.69 41.91 5060 5400 -340 AVG

3 5451.600 8.56 42.09 5065 5400 -335 AVG

4 * 5293200 7087 4181 11268 6820 4448 peak  Nolimi
5

6

5451.600 18.87 4209 60.96 7400 -13.04 peak
5350.000 19.99 41.91 61.90 7400 1210 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

|Test Mode ‘UN||-1+UN||-2A_TX AC(VHT160) Mode 5250 MHz  |Polarization Vertical
970  dBuV/m
a7
w
o MW T L1 [
57
b— — —— —— - ; — ———————— — —
a7
a
27
17
7
-3.0
1000000 430000  #800.00 1270000 1660000 2050000 2440000 2830000  32200.00 4000000 WHz

Reading Correct Measure-
No. Mk.  Freg.  Level Factor ment Limit  Over

MHz dBu dB dBuMim dBuVim dB Detector Comment

1 * 10501.30 54.31 -3.38 50.93 6820 -17.27 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

|TeSt Mode ‘UNII-1+UNII-2A_TX AC(VHT160) Mode 5250 MHz  |Polarization Horizontal

127.0  dBuV/m

nr

107

57

AT

w

270
5050000 S090.00 5130.00 5170.00 5210.00 5250.00 5290.00 5330.00 5370.00 545000 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over

MHz dBuv dB dBuvim  dBuVim dB Detector Comment
1 5142.800 2043 41.55 61.98 74.00 -12.02 peak
2 5142.800 9.39 41.55 50.94 54.00 -3.06 AVG
3 * 5245300 6845 4173 11018 6820 41.98 peak Mo Limit
4 X 5247.600 54.61 41.73 96.34 68.20 28.14 AVG No Limit
5
6

5355.600  24.85 41.92 B6.77  T4.00 -7.23 peak
5355.600 8.85 41.92 5077 54.00 -3.23 AVG

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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|TeSt Mode ‘UNII-1+UNII-2A_TX AX(HE160) Mode 5250 MHz Polarization Vertical

57.0 dBuV /m

a7
H
SO N [T A R VR [ |
57
47 ;‘
a
27
17
7
-3.0
1000.000 4300.00 8800.00 12700.00 1660000 2050000 24400.00 28300.00  32200.00 40000.00 MHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Owver

MHz dBuY dB dBuVim dBuVim dB Deatactor Comment
1 * 10499.90 51.89 -3.38 48.51 68.20 -19.69 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

[Test Mode  |UNII-1+UNII-2A_TX AX(HE160) Mode 5250 MHz  |Polarization Horizontal
1270  difu¥Fm
i
107 §
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1
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- K R S
A7
ar
270
5050000 509000 513000 517000 521000 525000 529000 533000 537000 450,00 MHz
Reading Comect Measure-
MNo. Mk.  Freq.  Leyel Factor ment Limit  Over
MHz dBuY dB dBuvim  dBuVim dB Dietector Comment
1 5142 800 19.89 41.55 61.44 7400 -12.56 peak
2 5142800 9.27 41.55 50.82 5400 -3.18 AVG
3 X 5213.200 52.46 41.67 9413 6820 2593 AVG Mo Limit
4 5380400 9.02 41.96 50.98 54.00 -3.02 AVG
5 5380400 2520 41.96 67.16 7400 -6.84 peak
6 * 5217200 6293 41.68 104.61 68.20 3641 peak Mo Limit
REMARKS:
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Report No.: FCC022022-5921RF2

[TestMode  |UNII-2C_TX AMode 5500 MHz Polarization | Vertical
87.0 dBu¥/m
ar
i
o MU e 1 [
57
— e m — —- .
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a
27
17
7
-3.0
1000000 4500.00 880000 12700.00 166D0.00  20500.00 2440000 28300.00 32200000 40000, 00 MHz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuW dB dBuV/m dBuVim dB Detector Comment

1 * 1100160 52.78 -2.82 49.96 74.00 -24.04  peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

[TestMode  |UNII-2C_TX A Mode 5500 MHz Polarization  |Horizontal

127.0  diu¥/m

3
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2
107
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67 S | [

-/ L
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a7 i S A . _....,_____,,_F—J'rr T — I
w
270
SI00.000 5340, 00 53000 5420.00 S460.00 S500. 00 5540.00 8000 5620.00 5700.00 MHz

Reading Comect Measure- )
MNo. Mk.  Freq. Level Factor ment Limit Owver

MHz dBuV dB dBuvim dBuvfm dB Dretector Comment

1 5452 800 8.50 4209 5059 5400 341  AVG

2 X 5500800 66.94 4217 10911 6820 4091 AVG  Nolimit

3 * 5408800 7569 4217 11786 6820 4966 peak  MNolimit

4 5452800 1920 4200 6129 7400 -1271  pesk
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2C_TX A Mode 5580 MHz Polarization | Vertical
97.0 dBuV/m
ar
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o MWt 1l [
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= | —F —- -
A7
a
)
17
7
-3.0
1000.000 430000 8800, 00 12700.00 1660000 2050000 24400.00 28300.00 3220000 40000, 00 MHz

Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit  Over

MHz dBuY dB dBuVim dButim dB Detactor Comment

1 * 1116280  52.23 -2.01 50.22 74.00 -23.78 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

[TestMode  |UNII-2C_TX A Mode 5700 MHz Polarization | Vertical
97.0 dBu/m
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o o 1 o — —- -
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1000.000 450000 BE00. 00 12700, 00 1660000 2050000 24400, 00 2830000 3220000 40000, 00 MHz

Reading Correct Measure-
MNo. Mk.  Freg.  Level Factor ment Limit ~ Over

MHz dBuv dB dBu\/m dBu\im dB Detector Comment
1 * 11399.60 51.23 -0.82 50.41 7400 -23.59 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

[TestMode  |UNII-2C_TX A Mode 5700 MHz Polarization  |Horizontal

1270 dilu¥Fm

ne ;t
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270
S400.000 S460. 00 520,00 SRE0.00 SE40.00 5700 560,00 RH0.00 SEE0.00 GO00.00 MHz

Reading Comect Measure- )
No. Mk, Freq. Level Factor ment Limit Owver

MHz dBu\ dB dBuVim  dBu\Vim dB Detector ~ Comment
1 5460.000 6.79 4210 4389 5400 -511 AVG
2 X 5701.200 67.23 4242 10965 6820 4145 AVG Mo Limit
3 5460.000 19.22 4210 61.32 7400 -1268 peak
4 * 5701200  75.85 4242 118.37 6820 5017 peak M | imit

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

[TestMode  |UNII-2C_TX AC(VHT20) Mode 5500 MHz Polarization Vertical
97.0 dBuV/m
ar
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o ML U WL 11 1 I
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= —F - —F —- -
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17
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1000000 430000 ‘B800.00 12700.00 16G00. 00 20500.00 24400.00 2830000 32200.00 4000000 MHz

Reading Correct Measure-
No. Mk.  Freg.  Level Factor  ment Limit  Over

MHz dBuY dB dBuVim dBuVim dB Detactor Comment
1 * 11000.10 53.05 -2.83 50.22 74.00 -23.78 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

[TestMode  |UNII-2C_TX AC(VHT20) Mode 5500 MHz Polarization Horizontal

127.0  diu¥im

|
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5300000 534000 530,00 543000 S4E0L00 S500. 00 L4000 B0, 00 SEX0.00 SA00.00 MHz

Reading Comect Measure- )
No. Mk. Freq. Level  Factor —ment  Lmit Over

MHz dBu\f dB dBuvim  dBuMim dB Detector Comment
1 5458.000  19.53 4210 61.63 7400 -12.37 peak
2 5458.000 8.64 4210 50.74 5400 -326 AVG
3 " 5498800 7735 4217 11952 6820 51.32 peak Mo Limit
4 X 5498800 6697 4217 10914 6820 40984  AVG Mo Limit

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

[TestMode  |UNII-2C_TX AC(VHT20) Mode 5580 MHz Polarization Vertical
97.0 dBuV/m
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o MAUTIE I e 1l 1 [
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bt o o ——— =
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1000.000 4300.00 BEOD, DD 12700, 00 16600, 00 20500,00 24400, D0 2830000 J2200.00 40000, 00 MHz

Reading Correct Measure-
MNo. Mk. Freq.  Level Factor  ment Limit  Owver

MHz dBuV dB dBuVim dBulim dB Dretector Comment
1 * 11161.60 52.61 -2.02 50.59 7400 -23.41 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

[TestMode  |UNII-2C_TX AC(VHT20) Mode 5700 MHz Polarization Vertical

a97.0 dBuV/m
ar
HEd
U [ A R W | [
57

Fe —t———— =
AT
aw
27
17
7
-30

1000.000 4300.00 B800.00 12700.00 1GEDD. DD 2050000 24400.00 28300.00 32200.00 40000, D0 MHz

Reading Correct Measure-
MNo. Mk.  Freq. Level Factor ment Limit ~ Over

MHz dBul dB dBuVim dBuVim dB Datector Comment

1 * 11399.50 50.09 -0.82 49.27 7400 -2473 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

[TestMode  |UNII-2C_TX AC(VHT20) Mode 5700 MHz Polarization Horizontal
127.0  dilu¥im
2
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I
AT
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5400000 S4G000 552000  S5B000  S6A000 570000 576000 562000 56000 00000 MHz
Reading Comect Measure- )
No. Mk. Freq.  Level  Factor ment  Lmit Over
MHz dBuV dB dBulim  dBuWim dB Detactor Comment
1 5460000 17.76 4210 59 B 7400 -14.14 peak
2 5460.000 6.74 4210 4584 5400 -516 AVG
3 * 5698800 78.34 4242 120.76 6B.20 5256 peak No Limat
4 X 5698800 67.90 4242 110.32 6GR20 4212 AVG Mo Limit
REMARKS:
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Report No.: FCC022022-5921RF2

|Test Mode ‘UNII-ZC_TX AC(VHT40) Mode 5510 MHz Polarization Vertical
7.0 dBuV/m
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o ML T L1l I
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- —1 - = _] — — - _
a7 b
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7
-3.0
1000.000 450000  B800.00  12700.00 16600.00 2050000 2440000 2830000  32200.00 40000.00 MHz

Reading Correct Measure-
MNo. Mk. Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuVim dBuVim dB Detector Comment

1 * 1102040  50.81 -2.73 48.08 74.00 -2592 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

[TestMode  |UNII-2C_TX AC(VHT40) Mode 5510 MHz Polarization Horizontal
127.0  diluV¥im
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5310000 535000 539000 543000 S470.00 551000 G550.00  S590.00 563000 S710.00 MHez
Reading Comect Measure- )
MNo. Mk.  Freqg. Level Factor ment Limit ~ Over
MHz dBu\f dB dBu\im dBulim dB Deetector Commeant
1 5451.200 18.66 42.09 60.75 7400 -13325 peak
2 5451.200 8.60 42.09 5069 5400 -331 AVG
3 * 5508400 7435 4218 11653 6820 4833 peak Mo Limit
4 X 5508.400 6232 4218 10450 6820 3630 AVG Mo Limit

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

[TestMode  |UNII-2C_TX AC(VHT40) Mode 5550 MHz Polarization Vertical
97.0 dBuY/m
ar
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1000.000 430000 8800.00 1270000 1BRM0. 00 2050000 24400.00 2830000 3220000 40000, 0 MHz

Reading Correct Measure-
MNo. Mk.  Freq.  Level Factor ment Limit ~ Ower

MHz dBuv dB dBuVim dBulim dB Detector Comment
1 * 11098.90 52.08 -2.33 49.75 7400 -2425 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2C_TX AC(VHT40) Mode 5670 MHz Polarization Vertical
97.0 dBu¥/m
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57
S P S — P — R ——— .
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1000L000 430000 B800.00 12700. 00 1EE0D.00 20500.00 2440000 2830000 32200.00 40000.00 MHz

Reading Correct Measure-
No. Mk. Freq. Level  Factor ment  Limit Over

MHz dBul dB dBuMim dBu\im dB Detector Comment
1 % 11341.40 51.79 -1.11 50.68 74.00 -23.32 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: FCC022022-5921RF2

[TestMode  |UNII-2C_TX AC(VHT40) Mode 5670 MHz Polarization Horizontal
127.0  diiuAm
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5370000 S430.00 5490.00 555000 SE10.00 SE70. 00 S730.00 579000 SE50.00 S970.00 MHz

Reading Comect Measure-
MNo. Mk.  Freq. Level Factar ment Limit  Owver

MHz dBuV dB dBu\im dBuvim dB Dietactor Comment

1 5460000  17.92 4210 60.02 7400 -1398 peak

2 5460.000 7893 4210 5003 5400 -397 AVG

3 * 5668400 7445 4238 11683 6820 4863 peak  MNolmit

4 X 5668.800 6442 4238 10680 6820 3860 AVG  Nolmt
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2C_TX AC(VHT80) Mode 5530 MHz Polarization Vertical

97.0 dBul/m
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o ML U WL 11 1
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x
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1000.000 430000 B800, 00 12700, 00 1660000 2050000 24400, 00 2830000 3220000 40000, 00 MHz

Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor  ment Limit  Over

MHz dBuY dB dBuVim dBuVim dB Detactor Comment

1 * 11061.20 52.16 -2.52 49.64 74.00 -2436 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2C_TX AC(VHT80) Mode 5530 MHz Polarization Horizontal
127.0 diluv/m
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5330000 537000 H410.00 S4%0.00 5450.00 S530. 1 B570. 00 SE10.00 SE%0_00 5F30.00 MHz

Reading Comect Measure-
Mo, Mk.  Freq.  Level Factor ment Limit  Over

MHz dBuv dB dBuvim  dBuVim dB Detector ~ Comment
1 5458.400 19.57 4210 61.67 7400 -1233 peak
2 5458.400 8.77 4210 50.87 5400 -3.13 AVG
3 * 5528000 7245 4220 11485 6820 4645 peak Mo Limt
4 X 5528.000 59.00 4221 101.21 68.20 3301 AVG Mo Limit

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2C_TX AC(VHT80) Mode 5610 MHz Polarization Vertical

97.0 dBuY /m
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1000.000 490000 B800.00 12700.00 1660000 20500.00 24400.00 2830000 32200,00 40000, 00 MHz

Reading Correct Measure-
No. Mk. Freg.  Level Factor  ment Limit ~ Owver

MHz dBuv dB dBuV/im dButim dB Datector Comment

1 * 1122040  51.08 -1.72 49.36 74.00 -2464 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2C_TX AC(VHT80) Mode 5610 MHz Polarization Horizontal
1270 dilu¥im
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SAN0.000 5370.00 543000 545000 555000 5610, 00 SETD.00 5730.00 ETE THI] 5910.00 MHz

Reading Corect Measure-
No. Mk. Freg.  Level Factor ment Limit  Ower

MHz dBuv dB dBuVim  dBu\im dB Detector  Comment
1 5460.000 1848 4210 60.58 7400 -1342 peak
2 5460000 7.03 4210 4913 54.00 -487 AVG
3 X 5608800 60.35 4231 102.66 6820 3446 AVG Mo Limit
4 * 5B609.900 7245 4231 1476 6820 4656  peak Mo Limit

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[TestMode  |UNII-2C_TX AC(VHT160) Mode 5570 MHz Polarization Vertical
97.0 dBu/m
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1000.000 4500.00 A&00.00 12700, 00 1660000  20500.00 24400, 00 2830000 J2200.00 40000, 00 MHz

Reading Correct Measure-
No. Mk. Freg. Level Factor  ment Limit ~ Owver

MHz dBul dB dBuMim dBulim dB Detector Comment

1 * 11138.60  50.68 -2.13 48.55 74.00 -2545 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 126 of 332




